AN ervice/lnstallation Manua

V2
TN °

Silverback Bench Scale Platiorms

Generation Two
Model PLB-R5000
I - |
e =
51601

© 2023 by Fairbanks Scales Inc.

All rights reserved Revision1 08/23



Amendment Record

Silverback Bench Scale Platforms
Generation Two
service / Installation Manual

Document 51641

Manufactured by Fairbanks Scales Inc.

Revision # Date Update
Revision 1 08/23 Document release




Every effort has been made to provide complete and accurate information in this manual. However,
although this manual may include a specifically identified warranty notice for the product, Fairbanks
Scales makes no representations or warranties with respect to the contents of this manual, and reserves
the right to make changes to this manual without notice when and as improvements are made.

Fairbanks Scales shall not be liable for any loss, damage, cost of repairs, incidental or consequential
damages of any kind, whether or not based on express or implied warranty, contract, negligence, or
strict liability arising in connection with the design, development, installation, or use of the scale.

© Copyright 2023

This document contains proprietary information protected by copyright. All rights are reserved; no part
of this manual may be reproduced, copied, translated or transmitted in any form or by any means
without prior written permission of the manufacturer.

08/23 3 Rev.1 51641



Tahile of Contents

SECTION 1: INTRODUCTION & DESCRIPTION........ccoviiririnineennsne e 5
SECTION 2: TECHNICAL SPECIFICATIONS ........ccooiiiirernnsnne s nnssse s 6
SECTION 3: INSTALLATION......outiiiitririnsnrs s sss s ass s ssss s ass e s nsns 7
SECTION 4: PARTS REPLACEMENT ........c oo ssse s 8
SECTION 5: PARTS -12” X 12” PLATFORMS........cooiirrrire s 9
SECTION 6: PARTS -12” X 16” PLATFORMS.........cccoiirirnern e 13
SECTION 7: PARTS -15” X 15” PLATFORMS.........cccoiirirnnre e 17
SECTION 8: PARTS -16” X 18” PLATFORMS.........ccccoiiiririnnre e 21
SECTION 9: PARTS -18” X 18” PLATFORMS.........ccccoiiiririnnre e 23
SECTION 10: PARTS - 187 X 24” PLATFORMS.........coiirrere e 29
SECTION 11: PARTS -24” X 24” PLATFORMS........cooirrnre e 35
SECTION 12: TROUBLESHOOTING FLOW CHART.......ccccccinimrrrnsnee e 41
08/23 4 Rev.1 51641



section 1: Introduction & Description

The R5000 Series analog platforms are constructed of mild steel with a black powder
coat paint. There are a wide variety of application uses. These bench scales are
designed for general purpose, industrial applications and warehousing because of
their ruggedness and durable construction.

Certifications include:

e NTEP CC: 94-100

e MC: AM 5107 (100 Ibs. & under)
Am 5279 (over 100 Ibs.)

08/23 5 Rev.1 51641



Section 2: Technical Specifications

Division Size
Part Number Platform Capacity (Ib) Ib oz kg g
Size
39233 12" x 12" 25 25x0.01 400x 0.2 11.3 x0.005 11350x 5
39234 12" x 12" 50 50x0.02 800 x 0.5 22.7x0.01 22700 x 10
39235 12" x 16" 100 100 x 0.02 800 x 0.5 22.7x0.01 22700 x 10
39236 12" x 16" 50 50 x 0.05 1600 x 1 45.4 x 0.02 45400 x 20
39237 15" x 15" 100 100 x 0.02 800 x 0.5 22.7x0.01 22700 x 10
39238 15" x 15" 50 50 x 0.05 1600 x 1 45.4 x 0.02 45400 x 20
39239 16" x 18" 100 100 x 0.05 1600x 1 45.4 x0.02 45400 x 20
39240 18" x 18" 100 100 x 0.05 1600 x 1 45.4 x 0.02 45400 x 20
39241 18" x 18" 250 250x0.1 4000 x 2 113 x0.05 113500 x 50
39242 18" x 18" 500 500x0.2 8000 x 5 227 x0.1 227000 x 100
39243 18" x 24" 100 100 x 0.05 1600x 1 45.4 x0.02 45400 x 20
39244 18" x 24" 250 250x0.1 4000 x 2 113 x0.05 113500 x 50
39245 18" x 24" 500 500x0.2 8000 x 5 227 x0.1 227000 x 100
39246 24" x 24" 100 100 x 0.05 1600 x 1 45.4 x 0.02 45400 x 20
39247 24" x 24" 250 250x0.1 4000 x 2 113 x0.05 113500 x 50
39248 24" x 24" 500 500x0.2 8000 x 5 227 x0.1 227000 x 100

08/23




The platforms are shipped ready to interface to an analog instrument. Refer to the

table below for wiring color codes.

1. Place the platform where it will be used.
2. Level the platform using the feet.

3. Connect the interface cable to the instrument. The load cell interface cable is
identified as follows:

Platform Wiring

Platforms (by + . - + -
part #) Excitation Excitation Signal Signal
39233 through
39241 Green Black Red
Platforms (by | + - + - + -
part #) Excitation | Excitation | Signal Signal Sense | Sense
39242 through
39248 Green |Black |Red Blue | Brown
08/23 7 Rev.1 51641




Section 4: Parts Replacement

41. LOAD CELL REPLACEMENT

Tools required:

e Open-end wrench
e Side cutter

e Torque wrench

Procedure:

Disconnect the instrument from the power supply.

Place the platform upright without the cover.

Remove the bolts holding the load cell and spacer in place.

Remove the load cell and cable and note the cell and cable placement!
Install the new load cell and the spacer(s).

Tighten the load cell mounting bolts to 150 INCH/LBS of torque. (SeeA
in drawing below)

For the 24” x 24” platform (only), tighten Support Plate Bolts to 120

o kN

INCH/LBS of torque. (SeeA in drawing below)

7. Route the load cell cable exactly as the original cable and plug in the connector.
8. Calibrate the instrument.

08/23 8 Rev.1 51641



section 3: Parts - 12” x 12” Platforms

9.1. P/N 39233 (25 LB. CAPACITY] - PARTS LIST

Item Qty PartNo. Description
1 4 39372 | SCREW, CAP, HEX HD. SS, M6xl x 25mm LONG
2 2 39371 §¢I5I\(/I) éc_)élg CELL, SS, 0.375" THICK FOR 0.25" ON
3 1 39256 | SPIDER, PLATFORM, 12 X 12, MS, 5000d
4 1 39249 | BASE, PLATFORM, 12" X 12", MS, 5000d
5 1 39203 Ié(o)ﬁEC);CELL, FLINTEC PC3 SINGLE POINT, METRIC,
6 1 38235 | ADHESIVE DOT, 3M VHB .5" CIRCLE
8 1 24406 | CLIP, GROUND
9 1 23977 | COVER, PLATFORM, 12 X 12
10 4 22963 | STOP NUT, MS, SS
11 1 17613 | TIE, WIRE, 4"
13 6 14233 | Foot-125x43x87-m14233
14 4 12777 | Foot-125x43x138-m12777
16 1 11134 | SCREW, PH, PHIL 8-32 X .312 SS
17 1 11039 | Bubble Level

08/23

9 Rev.1 51641



PN Parts - 12" x 12" Platforms

9.2. P/N 39233 (25 LB. CAPACITY] - PARTS DIAGRAM

12.00

12.00

3.41

]r—m
=l
||
—fh
[N
()

y eI
_/
/
/
/
|
—*

kot

08/23 10 Rev.1 51641



Parts - 12" x 12" Platiorms

9.3. P/N 39234 (50 LB. CAPACITY] - PARTS LIST

Item Qty PartNo. Description

1 4 39372 | SCREW, CAP, HEX HD. SS, M6xl x 25mm LONG
2 2 39371 | SHIM, LOAD CELL, SS, 0.375" THICK

3 1 39256 | SPIDER, PLATFORM, 12 X 12, MS, 5000d

4 1 39249 | BASE, PLATFORM, 12" X 12", MS, 5000d

5 1 39203 I?_)OOQI%CELL, FLINTEC PC3 SINGLE POINT, METRIC,
6 1 38235 | ADHESIVE DOT, 3M VHB .5" CIRCLE

8 1 24406 | CLIP, GROUND

9 1 23977 | COVER, PLATFORM, 12 X 12

10 4 22963 | STOP NUT, M8, SS

11 1 17613 | TIE, WIRE, 4"

13 6 14233 | Foot-125x43x87-m14233

14 4 12777 | Foot-125x43x138-m12777

16 1 11134 | SCREW, PH, PHIL 8-32 X .312 SS

17 1 11039 | Bubble Level

08/23

11 Rev.1 51641



PN Parts - 12" x 12" Platforms

9.4. P/N 39234 (30 LB. CAPACITY) - PARTS DIAGRAM

12.00 |
1
12.00

1

T I T T I T

J [ [ J J
—
= —

08/23 12 Rev.1 51641



section 6: Parts - 12" x 16" Platforms

6.1. P/N 39235 (100 LB CAPACITY] - PARTS LIST

Item Qty PartNo. Description

1 1 39257 | SPIDER, PLATFORM, 12 X 16, MS, 5000d

2 1 39250 | BASE, PLATFORM, 12" X 16", MS, 5000d

3 2 39207 | SHIM, LOAD CELL, SS, 0.500" THICK FOR MI0 ON
0.882" C-T-C

4 1 39205 | LOADCELL, FLINTEC PC3 SINGLE POINT, METRIC,
100 KG

5 4 39200 | SCREW, CAP, HEX HEAD, SS, MI0-1.5 X 30mm LONG

6 1 38235 | ADHESIVE DOT, 3M VHB .5" CIRCLE

7 1 38181 | COVER, PLATFORM, 12 X 16

9 1 24406 | CLIP, GROUND

10 4 22963 | STOP NUT, MS, SS

11 1 17613 | TIE, WIRE, 4"

13 6 14233 | Foot-125x43x87-m14233

14 4 12777 | Foot-125x43x138-m12777

16 1 11134 | SCREW, PH, PHIL 8-32 X .312 SS

17 1 11039 | Bubble Level-11039

08/23

13 Rev.1 51641



Parts - 12" x 16” Platforms
e

6.2. P/N 39235 (100 LB CAPACITY] — PARTS DIAGRAM

12.00

-~ 1600 ———
= e
I L

08/23

14 Rev.1 51641



PN Parts - 12" x 16" Platforms

6.3. P/N 39236 (90 LB CAPACITY) - PARTS LIST

Item Qty PartNo. Description

1 1 39257 SPIDER, PLATFORM, 12 X 16, MS, 5000d

2 1 39250 BASE, PLATFORM, 12" X 16", MS, 5000d

3 2 39207 SHIM, LOAD CELL, SS, 0.500" THICK FOR MI0O ON
0.882" C-T-C

4 1 39205 LOADCELL, FLINTEC PC3 SINGLE POINT, METRIC,
100 KG

5 4 39200 SCREW, CAP, HEX HEAD, SS, MI0-1.5 X 30mm LONG

6 1 38235 ADHESIVE DOT, 3M VHB .5" CIRCLE

7 1 38181 COVER, PLATFORM, 12 X 16

9 1 24406 CLIP, GROUND

10 4 22963 STOP NUT, MS, SS

11 1 17613 TIE, WIRE, 4"

13 6 14233 Foot-125x43x87-m14233

14 |4 12777 Foot-125x43x138-m12777

16 1 11134 SCREW, PH, PHIL 8-32 X .312 SS

17 1 11039 Bubble Level-11039

08/23 15 Rev.1 51641



PN Parts - 12" x 16" Platiorms

6.4. P/N 39236 (50 LB CAPACITY] — PARTS DIAGRAM

12.00

- 16.00

g -\ r/ \\
1) ( ) .
SN vy 9 ) 2 TN
\ ‘\ 3 13)
\ \. 7 0/
= \ A\ = " - I
\ 3 | / —
N 8 B X . — T - — s 3 S|
J J | IT—— J
H VAIRE
] CO N s | AN 3.66
______ e L~ ~
L - ! =" —
T u Z Z Z % Z ’. “ Z 1 T
\\ / /’ ‘f | I
\ > / / [/ 176\ / I\
A ( ) { | TN
(\/;\ (1) 1 . N7 \ (10)
(5) (6 V17" N | —
SO 00 O
\2)

08/23 16 Rev.1 51641



section 7: Parts - 19" X 19” Platforms

1.1. P/N 392317 (100 LB CAPACITY) — PARTS LIST

Item Qty. PartNo. Description
1 1 39258 | SPIDER, PLATFORM, 15 X 15, MS, 5000d
2 1 39251 | BASE, PLATFORM, 15 X 15, MS, 5000d
3 2 39207 sglsl\g I(.)(_)_,I?:Ec): CELL, SS, 0.500" THICK FOR MI0O ON
4 1 39205 LOADCELL, FLINTEC PC3 SINGLE POINT, METRIC,
100 KG
5 4 39200 | SCREW, CAP, HEX HEAD, SS, MI0-1.5 X 30mm LONG
6 1 38235 | ADHESIVE DOT, 3M VHB .5" CIRCLE
7 1 38200 | COVER, PLATFORM, 15 X 15
9 1 24406 | CLIP, GROUND
10 4 22963 | STOP NUT, MS, SS
12 6 14233 | Foot-125x43x87-m14233
13 4 12777 | Foot-125x43x138-m12777
15 1 11134 | SCREW, PH, PHIL 8-32 X .312 SS
16 1 11039 | Bubble Level-11039

08/23

17 Rev.1 51641



PN Parts - 15" x 15” Platforms

1.2. P/N 39231100 LB CAPACITY] — PARTS DIAGRAM

—~ 15.00 -
i
15.00
'
— el —
;—m.'l'ﬁ
= e —
- - - TN N ——
1 (o) 5y (3) L7) (32)
~— 7 ~ )/ /
’/.'J f ,,It, p,
=
i A N |
[}

08/23 18 Rev.1 51641



PN S Parts - 15" x 15” Platforms

1.3. P/N 39238 (50 LB CAPACITY) - PARTS LIST

Item Qty. PartNo. Description
1 1 39258 SPIDER, PLATFORM, 15 X 15, MS, 5000d

2 1 39251 BASE, PLATFORM, 15 X 15, MS, 5000d

SHIM, LOAD CELL, SS, 0.500" THICK FOR MIO ON

32 39207 ggscTc

LOADCELL, FLINTEC PC3 SINGLE POINT, METRIC,

4 1 39205 100 KG

5 4 39200 SCREW, CAP, HEX HEAD, SS, MI0-1.5 X 30mm

LONG
6 1 38235 | ADHESIVE DOT, 3M VHB .5" CIRCLE
7 1 38200 | COVER, PLATFORM, 15 X 15
9 1 24406 | CLIP, GROUND
10 4 22963 | STOP NUT, MS, SS
12 6 14233 | Foot-125x43x87-ml4233
13 4 12777 Foot-125x43x138-m12777
15 1 11134 | SCREW, PH, PHIL 8-32 X .312 SS
16 1 11039 | Bubble Level-11039

08/23 19 Rev.1 51641



Parts - 15" x 19" Platforms

14. P/N 39238 (50 LB CAPACITY] - PARTS DIAGRAM

15.00

Y
jnmmalamal
= : L —— =
— - = —
TN — S
1) (7)) D D (12)
I \"'{\\ \,,{‘ "?J/J T
N / |
= \ \ S = ] }
I3} T [ T FTE T
NS O || ‘ lf [ )
S TT T 3.66
vz— (:::i:) m I |
- / L™ N
W L — (D]
\‘\ \'I fr’ [}
\ | / ‘|I i:l_r_
.\}7\ A - ( ;\'(’/;E-.\\ ( 1-5\ / ‘I
2T 6116 — { s
1 @ A2 LG
) 4 TS
.
08/23 20

Rev. 1

51641



Section 8: Parts - 16” x 18” Platiorms

8.1. P/N 39239 (100 LB. CAPACITY] - PARTS LIST

Item Qty. PartNo. Description

1 4 39367 SCREW, CAP, HEX HD. STAINLESS STEEL, MIO-1.5
X 40mm LONG

2 1 39259 SPIDER, PLATFORM, 16 X 18, MS, 5000d

3 1 39252 BASE, PLATFORM, 16" X 18", MS, 5000d

4 2 39208 SHIM, LOAD CELL, SS, 0.750" THICK FOR MI0O ON
0.882" C-T-C

5 1 39205 LOADCELL, FLINTEC PC3 SINGLE POINT, METRIC,
100 KG

6 1 38235 ADHESIVE DOT, 3M VHB .5" CIRCLE

7 1 38208 COVER, PLATFORM, 16 X 18

9 1 24406 CLIP, GROUND

10 4 22963 STOP NUT, M8, SS

11 1 17613 TIE, WIRE, 4"

13 |6 14233 Foot-125x43x87-m14233

14 |4 12777 Foot-125x43x138-m12777

16 1 11039 Bubble Level

08/23

21 Rev.1 51641



8.2. P/N 39239 (100 LB CAPACITY] — PARTS DIAGRAM

= 18.02 -
i
16.02
1
| - T T T |
=== J
F
— e g —
50 TN
1) p2) (s) (7)
N (7 / o~ /
/ ~ / /
/ RS / /’j
_ S/ _ ’// / — / _ J
= l \ ~ rmrm I | [
g e - - 151

/'I"\ |4,|
1) —

.29

08/23

22

Rev. 1

51641



section 9: Parts - 18" x 18" Platforms

9.1. P/N 39240 (100 LB. CAPACITY] - PARTS LIST

Item Qty. PartNo. Description

1 1 39260 | SPIDER, PLATFORM, 18 X 18, MS, 5000d

2 1 39253 | BASE, PLATFORM, 18" X 18", MS, 5000d

3 5 39208 gl;g\g IE:(_)_I,?:ICD: CELL, SS, 0.750" THICK FOR MI0O ON

4 1 39205 LOADCELL, FLINTEC PC3 SINGLE POINT, METRIC,
100 KG

5 4 39202 SCREW, CAP, HEX HEAD, SS, MI0-1.5 X 35mm
LONG

6 1 38235 | ADHESIVE DOT, 3M VHB .5" CIRCLE

8 1 24406 | CLIP, GROUND

9 1 23548 | COVER, PLATFORM, 18X18

10 4 22963 | STOP NUT, MS, SS

11 1 17613 | TIE, WIRE, 4"

13 8 14233 | Foot-125x43x87-m14233

14 4 12777 | Foot-125x43x138-m12777

16 1 11039 | Bubble Level

08/23

23

Rev. 1

51641



PN Parts - 18" x 18 Platforms

9.2. P/N 39240 (100 LB. CAPACITY) - PARTS DIAGRAM

18.02

08/23 24 Rev.1 51641



Parts - 18” x 18” Platforms

9.3. P/N 39241 (250 LB. CAPACITY] - PARTS LIST

Item Qty. PartNo. Description
1 2 39368 | SCREW, CAP, HEX HD. SS, MI0-1.5 X 45mm LONG
2 2 39367 | SCREW, CAP, HEX HD. SS, MI0-1.5 X 40mm LONG
3 1 39305 | PLATE, SUPPORT, FOR MS 18x18, 5000D
4 1 39260 | SPIDER, PLATFORM, 18 X 18, MS, 5000d
5 1 39253 | BASE, PLATFORM, 18" X 18", MS, 5000d
6 2 39208 glélg\g %;C.)?.?; CELL, SS, 0.750" THICK FOR MI0O ON
7 1 39206 LOADCELL, FLINTEC PC3 SINGLE POINT, METRIC,
150 KG
8 1 38235 | ADHESIVE DOT, 3M VHB .5" CIRCLE
10 1 24406 | CLIP, GROUND
11 1 23548 | COVER, PLATFORM, 18X18
12 4 22963 | STOP NUT, M8, SS
13 1 17613 | TIE, WIRE, 4"
15 8 14233 | Foot-125x43x87-m14233
16 4 12777 | Foot-125x43x138-m12777
18 6 11066 | SCREW, HEX, 1/4-20 X .50", SS
19 1 11039 | Bubble Level

08/23

25 Rev.1 51641



PN Parts - 18" x 18 Platforms

9.4. P/N 39241 (250 LB. CAPACITY) — PARTS DIAGRAM

18.02

- 18.02 -
l|_| m 1 mnrn [ oh 1 o]
= | [ i
— D i —

| 19'
N
|I
|
| ] W
=T -
|l 4.48
> B4 ——
L g~ ) [
— / |_—r|7_
n 13)

08/23 26 Rev.1 51641



PN S Parts - 18" x 18 Platforms

9.5. P/N 39242 (500 LB. CAPACITY) - PARTS LIST

Item Qty. PartNo. Description
1 1 39370 | COVER, PLATFORM, 18X18, DEEP

2 2 39305 | PLATE, SUPPORT, FOR MS 18x18, 5000D

3 1 39260 | SPIDER, PLATFORM, 18 X 18, MS, 5000d

4 1 39253 | BASE, PLATFORM, 18" X 18", MS, 5000d

5 1 38235 | ADHESIVE DOT, 3M VHB .5" CIRCLE

7 4 22963 | STOP NUT, MS, SS

8 1 17613 | TIE, WIRE, 4"

9 1 15836 | LOADCELL - 300 KG

10 2 15830 | SPACER, SS LOADCELL

12 1 15017 | CLIP,GROUND H500x'S

13 8 14233 | Foot-125x43x87-m14233

14 4 12777 | Foot-125x43x138-m12777

16 12 11066 | SCREW, HEX, 1/4-20 X .50", SS

17 8 11049 | SCREW, HEX, 5/16-18 x 1.25", SS

18 1 11039 Bubble Level

08/23 27 Rev.1 51641



Parts - 18” x 18” Platforms

9.6. P/N 39242 (500 LB. CAPACITY) - PARTS DIAGRAM

|
18.02
|
~- 18.02 -
I | | —— I T T m |
1= ‘ =)
mm
l T IO o LI.Iu
1z TN P
s - . 16 ( N
ONNORO R © @
N \ J/ 1 / ;
T T /
\ ‘II ﬂll‘ ‘III .-’Il /'
B S—— — TSy am— =
oo 1 Jr——— T TR SR E R
/ T L “\_\_‘ ’l
ﬁ U oo /
[
(2) - N 5.34
— A A0 A A [ M~
lrlLYI’ li l_:_'{lr?l__l;\__T__r/l T T :r_:_rl‘;‘ 74 e \‘_I_ _________ f il IU
tj Ul-l-' I\'\, [ ‘ L] |I 1 ‘
L (1) | \ | )
e (17 ) I s
(8 R e — (7) AN
B (o)~ W
08/23 28 Rev.1 51641



Section 10: Parts - 18” x 24" Platiorms

10.1. P/N 39243 (100 LB. CAPACITY] - PARTS LIST

Item Qty. PartNo. Description
1 1 39261 | SPIDER, PLATFORM, MS 18X24, 5000d
2 1 39254 | BASE, PLATFORM, MS 18X24, 5000d
3 1 38235 | ADHESIVE DOT, 3M VHB .5" CIRCLE
5 1 24429 | COVER, PLATFORM
6 1 24406 | CLIP, GROUND
7 4 22963 | STOP NUT, MS, SS
8 1 15835 | LOADCELL - 150 KG
9 2 15831 | SPACER, LOADCELL
11 8 14233 | FOOT SCB-R9000-14
12 4 12777 | FOOT MS X 1.25 45-70XX Black Rubber
14 8 11050 | HH SCREW, 5/16-18 X 1 SS
15 1 11039 | Bubble Level

08/23

29

Rev. 1

51641



Parts - 18" x 24" Platforms

NN

LL
TN

10.2. P/N 39243 (100 LB. CAPACITY) - PARTS DIAGRAM

28.61

1

'
38.14
— [ onmn — 1 1
= : = o = &
[ T I ]
SN T
F
— - —
N, N
9] s, 1) —
~— T I/ 6 N '/j_ 1\\
[14) ~— —
| [ 5]
| ‘I / . /
E— VN VN AP Y S S
) T n o P 1 = ] ]
For—— 'If s - g r}'_j_ im e E i | 4| 207
o Vo H_JD ] I —
K S S N [
5.09 || Vs N
N
| 4 [ | e A A
R e e e e e S B 7 S T ;.v‘illr,TJ'lllg,nu. e o 5 o
2 Vi I
I , | /B3
,.a.f / . _‘(, ) _7{ ~
/ — ) ~
/ /- 5 { Y \ N
- { (3 \,[\15/. \14) | f\_7_/' N
2/ A SN
(2) (12)

Rev. 1

30

51641

08/23



Parts - 18" x 24" Platforms

10.3. P/N 39244 (250 LB. CAPACITY] - PARTS LIST

Item Qty. Part No. Description

1 1 39305 | PLATE, SUPPORT, FOR MS 18x18, 5000D
2 1 39261 | SPIDER, PLATFORM, MS 18X24, 5000d
3 1 39254 | BASE, PLATFORM, MS 18X24, 5000d

4 1 38235 | ADHESIVE DOT, 3M VHB .5" CIRCLE

6 1 24429 | COVER, PLATFORM

7 1 24406 | CLIP, GROUND

8 4 22963 | STOP NUT, MS, 55

9 1 15835 | LOADCELL - 150 KG

10 2 15831 | SPACER, LOADCELL

12 8 14233 | Foot-125x43x87-m14233

13 4 12777 | Foot-125x43x138-m12777

15 6 11066 | SCREW, HEX, 1/4-20 X .50", 55

16 4 11050 | SCREW, HEX, 5/16-18 X 1", 55

17 4 11049 | SCREW, HEX, 5/16-18 X 1.25", 55

18 1 11039 | Bubble Level

08/23

31

Rev. 1

51641



o Parts - 18" x 24" Platforms

10.4. P/N 39244 (250 LB. CAPACITY) - PARTS DIAGRAM

A
18.02
Y
24.02
\"_';‘ i, I T e
= T 1=
[ I [ L
— e =
TN P
(17) g [ 2) -
< oy N (7 7 (1)
(12) L _1_{.1,) (1 5\\,1 ."I / [ | _/'J
"~ \ It o/ / /
| / / J
= J:*_*_ﬁ*_;u‘%ﬂfﬁf_ﬂ_.__ﬁ_?:*”_._uq:p_l_*_:_ = _Ep::::__uj
— 11
S [ I [ S—
i e SN
5.28 N 7
| nj___n _______ S @ 0 P \\ _______ _|_\ - }
Ess e = e
|j S el 1 [
- / < |

/’*{‘ \4\ 1_8/] If,176<;| (3) ‘ ST

] ) M P [13)

S (8) —~

08/23 32 Rev.1 51641



Parts - 18" x 24" Platforms

10.5. P/N 39245 (500 LB. CAPACITY] - PARTS LIST

Item Qty. Part No. Description

1 1 39305 | PLATE, SUPPORT, FOR MS 18x18, 5000D
2 1 39261 | SPIDER, PLATFORM, MS 18X24, 5000d
3 1 39254 | BASE, PLATFORM, MS 18X24, 5000d

4 1 38235 | ADHESIVE DOT, 3M VHB .5" CIRCLE

6 1 24429 | COVER, PLATFORM

7 1 24406 | CLIP, GROUND

8 4 22963 | STOP NUT, MS, 55

9 1 15835 | LOADCELL - 150 KG

10 2 15831 | SPACER, LOADCELL

12 8 14233 | Foot-125x43x87-m14233

13 4 12777 | Foot-125x43x138-m12777

15 6 11066 | SCREW, HEX, 1/4-20 X .50", 55

16 4 11050 | SCREW, HEX, 5/16-18 X 1", 55

17 4 11049 | SCREW, HEX, 5/16-18 X 1.25", 55

18 1 11039 | Bubble Level

08/23

33

Rev. 1

51641



PN Parts - 18" x 24" Platforms

10.6. P/N 39245 (500 LB. CAPACITY) - PARTS DIAGRAM

18.02

N (7) 13)
o | | /
(6) (16 \17 N 1
N &-\ — N II | 52-/}, .
, N ! !
AN N |
Y R 1 L =" SR ______,_
== I === E&i——r #“{

T : -~ 10
5.34 K
P .l N
I N TEnol A AN .
%’_ Y :l-i T =2 T = TTT :l-i 1 2
m) L4 T
— ba F A =\
/ ! s S, / )
,,-"’ ___‘.e" NN — L 11 :] [ 3 |
Yapare [ 4)18) (17) o L

A~ (16) (8)
(1) S~ S (14

08/23 34 Rev.1 51641



Section 11: Parts - 24" x 24" Platforms

11.1. P/N 39246 (100 LB. CAPACITY) - PARTS LIST

ltem Qty. PartNo. Description
1 1 39309 | PLATE, SUPPORT, 24x24 MS, 5000D, 0.19" THICK
2 1 39262 | SPIDER, PLATFORM, 24X24 MS, 5000d
3 1 39255 | BASE, PLATFORM, 24X24 MS, 5000d
4 1 38235 | ADHESIVE DOT, 3M VHB .5" CIRCLE
6 1 24448 | COVER
7 1 17613 | TIE, WIRE, 4"
8 1 15835 | LOADCELL - 150 KG
9 1 15831 | SPACER, LOADCELL
10 1 15830 | SPACER, SS LOADCELL
12 1 15017 | CLIP,GROUND H500x'S
13 10 14233 | Foot-125x43x87-m14233
14 4 11480 | FOOT SUB ASSY, 1/2-13 SS
16 4 11101 | NUT, HEX, 1/2-13, SS
17 8 11066 | SCREW, HEX, 1/4-20 X .50", SS
18 8 11050 | SCREW, HEX, 5/16-18 X 1.00", SS
19 1 11039 | Bubble Level

08/23

35 Rev. 1

51641



S Parts - 24” X 24 Platforms

11.2. P/N 39246 (100 LB. CAPACITY) - PARTS DIAGRAM

- 23.80 -

23.80

TN -
—~ ) — (12) 2N

N l:/ 2 — /j_.U\] 18\‘ e t\_ﬁ /.l
(13) S (1) - gy | /
g / }uj T /

\ | ./

]

K /

\ ‘J/ ) | 4
=7 1 _ =T E—— I i - i i
g h—— g = 2 d

—————e———— 1 ———— ] 5
Q= I R _:H: 1
5.94 E = -
== |
a . == |
?’ T ] \_H % T "I LT LT
/ | | \
N ( 7 9) " Fomar I'
’ / (18) (4) P’ —~ ey
) N/ - ( 1_9/_1 4/I i _3_3/} \. 3) ‘1_4/,,

08/23 36 Rev.1 51641



PN S Parts - 24" x 24" Platiorms

11.3. P/N 39241 (250 LB. CAPACITY) - PARTS LIST

Item Qty. PartNo. Description
1 1 39309 | PLATE, SUPPORT, 24x24 MS, 5000D, 0.19" THICK

2 1 39262 | SPIDER, PLATFORM, 24X24 MS, 5000d

3 1 39255 | BASE, PLATFORM, 24X24 MS, 5000d

4 1 38235 | ADHESIVE DOT, 3M VHB .5" CIRCLE

6 1 24448 | COVER

7 1 17613 | TIE, WIRE, 4"

8 1 15835 | LOADCELL - 150 KG

9 1 15831 | SPACER, LOADCELL

10 1 15830 | SPACER, SS LOADCELL

12 1 15017 | CLIP,GROUND H500x'S

13 10 14233 | Foot-125x43x87-m14233

14 4 11480 | FOOT SUB ASSY, 1/2-13 SS

16 4 11101 | NUT, HEX, 1/2-13, SS

17 8 11066 | SCREW, HEX, 1/4-20 X .50", SS

18 8 11050 | SCREW, HEX, 5/16-18 X 1.00", SS

19 1 11039 | Bubble Level

08/23 37 Rev.1 51641



Parts - 24” X 24 Platforms

11.4. P/N 39241 (250 LB. CAPACITY) - PARTS DIAGRAM

- 23.80 -

23.80

5) i
TN, — T, I. | .': |
- (2 - N (13 ) / \6)
(13 \ N L 10) —
\ T 1) R o /
N ,'"l >\_ L/ T | /
| I." | /
/ 7/ | I _;'/
/ N Y
/ / I )4
[ [ e A : == o . N ——
=) = =) = O =)
— S I C 8]
1 e I a1
5.94 = = M
. ~ Jif rE |
e , = === e S —
" T " L
1 S P A [ | \\
(7 L9 (18) (10Y a1 Py S — T
R — S '-\__/)-\_\____'-' { ? )} IC\ 3 ‘ ‘\1_9

08/23 38 Rev.1 51641



PN S Parts - 24" x 24" Platiorms

11.9. P/N 39248 (500 LB. CAPACITY] - PARTS LIST

Item Qty. Part No. Description

1 1 39310 | PLATE, SUPPORT, 24x24 MS, 5000D, 0.25" THICK

2 1 39309 | PLATE, SUPPORT, 24x24 MS, 5000D, 0.19" THICK

3 1 39262 | SPIDER, PLATFORM, 24X24 MS, 5000d

4 1 39255 | BASE, PLATFORM, 24X24 MS, 5000d

5 1 38235 | ADHESIVE DOT, 3M VHB .5" CIRCLE

7 1 24448 | COVER

8 1 17613 | TIE, WIRE, 4"

9 1 15836 | LOADCELL - 300 KG

10 1 15831 | SPACER, LOADCELL

11 1 15830 | SPACER, SS LOADCELL

13 1 15017 | CLIP,GROUND H500x'S

14 10 14233 | FOOT, MS X 1.25, BLACK RUBBER

15 4 11480 | FOOT SUB ASSY, 1/2-13 SS

17 4 11101 | NUT, HEX, 1/2-13, SS

18 16 11066 | SCREW, HEX, 1/4-20 X .50", SS

19 4 11050 | SCREW, HEX, 5/16-18 X 1.00", SS

08/23 39 Rev.1 51641



Parts - 24” X 24 Platforms

11.6. P/N 39248 (500 LB. CAPACITY) — PARTS DIAGRAM

- 23.80 -~

23.80

T,
(13)
Iz"3-"'\ N ,I‘II
(14) N % 10 l-\__zf_}.x‘ f -
.’"r_\. S || 7 /
\--}.—"II ;'If | -
j"l |
| / P
I 7 o 1 == Mmoo [ Nm -
[ —— | i1 Y B3 | - =
— ]
P — T B— i
2
6.19 1 T N
| ~Ji f = A
[ ) 1=y - y - = o
P Ty T 1'1_’1 %;.1;- i o
Y L ’J_ I‘I Iu'
B A — !/—«\. 11 ./ ~y /L_\ Py L e .
(8] / .\19_,! (o1 e - T
8 = (21f5) o) &) (15)
40 Rev.1 51641

08/23



section 12: Troubleshooting Flow Ghart

Perform a visual inspection and
begin asking specific questions to
identify the cause and/or

basic symptoms

Place instrument
on simulator

Does it work?

Check wiring at load cell,
perform load cell tests,
replace cell if necessary

Repair the
instrument

Does it work?

YES
Problem resolved:
finalize all repairs
NO
Contact local
service
provider

08/23 41 Rev.1 51641



Aaanw . R3000 Series Platforms

FAIRBANKS
~ Silverback Bench Scale Platforms (Gen One)
o Service/Installation Manual
Document 51641

Manufactured by Fairbanks Scales, Inc.

www.fairbanks.com



	Table of Contents
	Section 1: Introduction & Description
	The R5000 Series analog platforms are constructed of mild steel with a black powder coat paint. There are a wide variety of application uses.  These bench scales are designed for general purpose, industrial applications and warehousing because of thei...
	Certifications include:
	 NTEP CC: 94-100
	 MC: AM 5107 (100 lbs. & under)

	Section 2: Technical Specifications
	Section 3: Installation
	Section 4: Parts Replacement
	4.1. Load cell replacement
	 Open-end wrench
	 Side cutter
	 Torque wrench

	Section 5: Parts - 12” x 12” Platforms
	5.1. p/N 39233 (25 lb. capacity) - parts List
	5.2.  P/N 39233  (25 lb. Capacity) - Parts Diagram
	5.3. P/N 39234  (50 lb. capacity) - Parts List
	5.4. P/N 39234 (50 lb. Capacity) – Parts Diagram

	Section 6: Parts - 12” x 16” Platforms
	6.1. P/N 39235 (100 lb capacity) – parts List
	6.2. P/N 39235 (100 lb capacity) – parts Diagram
	6.3. P/N 39236 (50 lb capacity) – parts List
	6.4.  P/N 39236 (50 lb capacity) – parts Diagram

	Section 7: Parts - 15” x 15” Platforms
	7.1. P/N 39237 (100 lb capacity) – Parts List
	7.2.   P/N 39237 (100 lb capacity) – Parts Diagram
	7.3. P/N 39238 (50 lb capacity) – Parts List
	7.4.   P/N 39238 (50 lb capacity) – Parts Diagram

	Section 8: Parts - 16” x 18” Platforms
	8.1. P/N 39239 (100 lb. Capacity) – Parts List
	8.2.  P/N 39239 (100 lb capacity) – Parts Diagram

	Section 9: Parts - 18” x 18” Platforms
	9.1. P/N 39240  (100 lb. capacity) – Parts List
	9.2.  P/N 39240 (100 Lb. Capacity) – Parts Diagram
	9.3. P/N 39241  (250 lb. capacity) – Parts List
	9.4.  P/N 39241  (250 lb. capacity) – Parts Diagram
	9.5. P/N 39242  (500 lb. capacity) – Parts List
	9.6.  P/N 39242  (500 lb. capacity) – Parts Diagram

	Section 10: Parts - 18” x 24” Platforms
	10.1. P/N 39243  (100 lb. capacity) – Parts List
	10.2.  P/N 39243 (100 Lb. Capacity) – Parts Diagram
	10.3. P/N 39244  (250 lb. capacity) – Parts List
	10.4.  P/N 39244 (250 Lb. Capacity) – Parts Diagram
	10.5. P/N 39245  (500 lb. capacity) – Parts List
	10.6.  P/N 39245 (500 Lb. Capacity) – Parts Diagram

	Section 11: Parts - 24” x 24” Platforms
	11.1. P/N 39246  (100 lb. capacity) – Parts List
	11.2.  P/N 39246 (100 Lb. Capacity) – Parts Diagram
	11.3. P/N 39247  (250 lb. capacity) – Parts List
	11.4.  P/N 39247 (250 Lb. Capacity) – Parts Diagram
	11.5. P/N 39248  (500 lb. capacity) – Parts List
	11.6.  P/N 39248 (500 Lb. Capacity) – Parts Diagram

	Section 12: Troubleshooting Flow Chart

